0

— 118 —

ATTACHMENTS

<—-—1

<t D
G —-38

—_———-9

A-14717A

Reference numbers only are shown in illustration.  Use I H part numbers in ordering.

EXHAUST MUFFLER AND SPARK ARRESTER (Special)

351 435 R92 ATTACHMENT, EXHAUST MUFFLER {MACHINE ATTACHMENT)
351 642 R92, ' JATTACHMENT, SPARK ARRESTER (MACHINE ATTACHMENT)
351 436 R92  |MUFFLER, ExnAusT (oPTionAL wiTH 356. 003 R91) !
356 003 R9I  [MUFFLER, exwausT {opTronar wiTh 351 436 R92) 1
351 ¥37 RI CLAMP , EXHAUST MUFFLER 1
181 374 SCREW, cAp, Hex-wD,, 3/8-2UNF x 4.|/2" !
103 321 WASHER, Lock, 3/8" 1
93 082 H NUT, EXHAUST MUFFLER CLAMP |
16 290 Rl .~ |FoLLows ReFerence No, §
351 645 Ri TOP, SPARK ARRESTER 501 To 135079 1
" 16 290 Ri SCREW, cap, HEx-HD,, 3/8-2UNF x h-i/2" ' 3
353 829 RI TOP, SPARK ARRESTER 135080 up [
16 290 R SCREW, cap, Wex-#D., 3/8-2UNF x k-1/2" ’ 3
L 910 p BODY, SPARK ARRESTER 501 10 135079 |
353 265 Rl BODY, SPARK ARRESTER 135080 ur - I
351 64l Ry BASE, SPARK ARRESTER I
93 082 H NUT, SPARK ARRESTER BASE 3
351 643 RI PIPE, EXHAUST






